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MODEL NO. DCS520

ITEM PART NO. DESCRIPTION QTY NOTE
001 908005205 TORX hengeresfeju csavar M5x20 4
002 001142012 Kapocsvas 1
003 965401011 Gumicsoszaj 1
005 965525042 Tomités, Uj* 1
006 026130000 #Henger/dugattyl, komplett 1
INC. 7
007 020132111 #Dugattylszerelvény, atméro=44 1
INC. 8-10
008 027132020 Dugattyagyuru, atméro=44 mm, U 1
009 001132010 DugattyuCsapszeg, Uj DCS430-DC 1
010 020132050 Feszitogyuru 2
011 962900050 Radidlis tomitogyuru 12/20x4,5 1
012 020111631 ForgattyGhaz, gyujt6+F15713mag 1
013 936430160 Spirdlis szoritocsap 3x16 2
014 965525002 Tomités, Uj 1
015 960102129 #Goly6scsapagy 6201 C3 1
016 939620371 Ek 2,0x3,7 1
017 027120010 Forgattyus tengely DCS430-5200 1
018 962211030 Tugodrgos kosar 1
019 027213520 Hatlapl csavar, bilinccsel 1
020 020111660 #Forgattyuhaz, tengelykapcs. 1
INC. 21-23
021 027213320 Laprugd 1
022 934950160 Feszito huively 5x16, Gj 1
023 960102159 Golydscsapagy, Uj 1
024 027213270 Rugé 1
025 027213510 Gyuru 1
026 027213500 Osszekoto anya 1
027 962900052 Radidlis tomitogyuru 15x24x7* 1
028 010114031 #Elzaré-dugb6csavar 1
INC. 29
029 963100050 #Tomités tartalyhoz 1
030 020173061 Szuro Dolmar 109 1
031 908605145 Hasitottfeju csavar M5x14, Gj5 1
032 020173610 #Fedél eloszurohdz 1
033 020173011 Eloszuro, Gj 1
034 908105204  Siillyesztett feju csavar, TORX 1
035 965401011 Gumicsoszdj 1
036 908005305 TORX hengeresfeju csavar M5x30 6
037 923305000 Neégylapu anya M5 1
038 020111070 Kapocsvas 1
039 980113841 Cimke cl-Oc - ledllitani 1
040 957605112 ROovidzarlatlat-kapcsold, kompl 1
041 020250020 Fogazott léc, komplett 1
INC. 42
042 908005095 TORX hengeresfeju csavar M5x9 2
043 389213080 Feszitocsavar* 1
044 001213020 Forgbcsapanya 1
045 905808305 Aszokcsavar M8x30 1
046 020111172 Vezetolap, Uj 1
047 915135100 Csavar M3,5x9,5 1
048 010245010 Szellozo szelep, U] 1
049 908005125 TORX hengeresfeju csavar M5x12 1
050 020111082 Léanc-akasztoszerkezet 1
051 001111011 Kuldnleges csavar M12x1 3
054 957310027 Kengyelfogantyd, komplett 1

INC. 55-60
055 965403490 #Lengéscsillapito* 1
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056 021114051 Rogzito persely, Uj 1
057 908005305 TORX hengeresfeju csavar M5x30 1
058 913455164 TORX hengeresfeju csavar M5,5x 2
059 020310600 Boritas 1
060 913455164 TORX hengeresfeju csavar M5,5x 2
061 020114640 Tartaly, komplett, tartalék 1
INC. 62,64,66-70,72-74
062 965451901 Tartaly-zarédugasz, komplett, 1
INC. 63
063 963232045 O-gyuru 32x4,5 1
INC. 65
064 963601120 #Szivofej, komplett OW497, (j 1
065 963601240 Filc szuro 1
066 020117301 Kikapcsol6 kar 2
067 957114010 Szellozo szelep, komplett 1
068 020117160 Feszitorugo 1
069 020117301 Kikapcsol6 kar 1
070 020117290 Gézkar/-gazrudazat, komplett 1
INC. 71
071 020117273 Torzibs rugd 1
072 965404520 Tomités, fenéklaphoz 1
073 965404460 Uzemanyagvezeték 1
074 935932320 Hengeres Csapszeg 3
075 913447134 TORX hengeresfeju csavar M4,7x 3
076 965403280 #Lengéscsillapitd 3
077 908005165 TORX hengeresfeju csavar M5x16 4
078 026160640 Inditoészerkezet, komplett, (j 1
INC. 79,80,82-87
079 965402262 Indit6 fogantyq, Uj 1
080 020112630 Ventilatorhaz, komplett, 0] 1
082 020163031 Visszahuzé rugo, hazban, Gj 1
083 915135100 Csavar M3,5x9,5 3
084 985000155 Inditokotél, atméro=3,5 mm x 1 1
085 027162070 Kotéldob 1
086 924108400 Tarcsa 1
087 929108080 Rdgzitogyuru 1
088 020112010 Légvezeték 1
089 920308024 Hatlapt anya M8x1 1
090 928308001 #Rugobs alatét bx17 1
091 957604260 Gyertyacsatlakozé-sapka, kompl 1
INC. 92
092 965604180 Rugd 1
093 965603021 Gyujtdgyertya NKG BPM-R-7A, (j 1
094 970502050 Szigetelo témlo, 1 méter 1
095 970502110 Szigetelo tdmlo, 1 méter 1
096 908605205 TORX hasitottfeju csavar M5x20 2
097 027140000 #Gyujtébmagnes, komplett 1
INC. 98,101
098 027141020 Poluskerék, komplett 1
INC. 99
099 108166051 Indito kilincs, komplett, Uj 1
INC. 100
100 122166020 Torzios rugd, atméro=12,8 2
101 020143030 #Gyujtastekercs, komplett 1
INC. 102,103
102 001147000 Rovidrezar6 kabel (DUCATI) 1
103 970310200 Gyujtaskéabel, 1 méter 1
104 027213452 Kézvédo, komplett, (] 1
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INC. 105-109
105 905005184 Lencsefeju csavar M5,5x18 1
106 027213221 Kikapcsolokar 1
107 027213462 Kézvédo 1
108 980114237 Cimke, (j 1
109 027213430 Persely-garnitira 1
INC. 110-111
110 027213150 Gumi persely 1
111 027213161 Persely 1
112 908005205 TORX hengeresfeju csavar M5x20 1
113 923208004 Hatlapu anya M8, Gj* 2
114 027213651 Lancfék, komplett, Uj 1
INC. 115-132
115 027213130 Tengely, fékkarhoz 1
116 027213140 Tengely, kdnydkemelohtz 1
117 980114391 Cimke DCS500 82,5 mm 1
118 027213280 Védoburkolat 1
119 027213350 Fékszalag-tartd 1
120 913205125 Lencsefeju csavar M5x12 TORX 1
121 027213050 Fékszalag, komplett 1
122 924500049 Téarcsa 1
123 913205125 Lencsefeju csavar M5x12 TORX 1
124 027213111 Fedolap 1
125 913205125 Lencsefeju csavar M5x12 TORX 1
126 927304000 Biztosité alatét 1
127 027111041 #Léancvezeto lap, Uj 1
128 915135100 Csavar M3,5x9,5 1
129 927304000 Biztosité alatét 1
130 913205125 Lencsefeju csavar M5x12 TORX 1
131 027213120 Rugo 1
132 027213560 Gumilemez 1
133 020245020 Nyomovezeték, olaj 1
134 020245020 Nyomovezeték, olaj 1
135 027245160 Olajszivattyd, komplett, OKO-L 1
INC.136-138
136 030245070 Javitokészlet, komplett, takar 1
137 027245010 Szivattyl-hajtas, takarékos 1
138 030245070 Javitokészlet, komplett, takar 1
139 908005125 TORX hengeresfeju csavar M5x12 2
140 930916160 Feszitogyuru 1
141 001245320 #Utkdzogyuru megsziint 1
142 027245020 #Vezetotarcsa, &tméro 16,5 x 0, 1
143 962210025 Tugodrgos kosar 12x15x13 1
144 020224070 Fogaskoszoru 0,325¢ Z=8 1
145 027223020 #Tengelykapcsolé-dob, 1
146 957180030 Tengelykapcsold, komplett, Gj* 1
INC. 147-148
147 024184021 Feszitorugd 3
148 001182060 #Vezeto tarcsa tengelykapcsoloh 1
151 020174170 #Hoellenzo 1
152 965522032 Tomités, Uj 1
153 020174160 Hangtompit6 dob, Gj 1
157 908005095 TORX hengeresfeju csavar M5x9 1
158 928405000 Rugos alatét bx17 2
159 908205625 TORX hengeresfeju csavar M5x62 2
160 020118121 Fedél, komplett 1
INC. 161
161 001118062 Anyacsavar 2
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162 908605145 Hasitottfeju csavar M5x14, Gj5 2
163 020173202 Légszuro, komplett (nylon) 1
164 908005165 TORX hengeresfeju csavar M5x16 3
165 027118154 #Leveheto fedél, komplett, seml 1
166 965404780 Tomités 1
167 908005095 TORX hengeresfeju csavar M5x9 1
168 965525032 Tomités, U 1
169 027118054 Fenék 1
170 965404230 Dugasz (karburator-futés) 1
171 965401024 Gumicsoszdj 1
172 965404410 Gumicsoszdj 1
173 965404341 Tomités 1
174 020131041 Kozbenso perem 1
175 965524022 #Tomités, Uj 1
176 027151010 #Karburator, komplett WT76 1
INC. 177
177 027150830 Fojtészelep-rad, komplett 1
178 020118030 Motorburkolat-betét 1
179 908205658 TORX hengeresfeju csavar M5x65 2
180 924105300 Alatét 2
181 020171100 Szivocsokonyok 1
182 020117281 Gazrudazat, komplett, (j 1
186 027151010 #Karburator, komplett WT76 1
INC. 188-213,214,215
188 001151240 Uresjarasi litkozocsavar 1
189 021151230 Nyomoérugé 1
190 118151190 Hengeresfeju csavar 1
191 001151165 Szivattyahazfedél 1
192 021151540 Tomitéskészlet, membranhoz 1
INC. 193
193 021151150 SzivattyGmembran, gumi 1
194 021151180 Szuro 1
195 118151060 Csavar 1
196 021151320 Gazszabalyoz4-szelep+F814 elza 1
197 001151580 Hively 1
198 001151590 Emelokar 1
199 118151060 Csavar 1
200 001151600 Fojtészelep-F85tengely 1
201 118151020 Szelep csavar 4
202 021151120 Membranfedél- 1
204 957150040 Kezeloszerv-készlet 1
205 144150030 Zarotarcsa 1
206 001151260 Fojtészelep-elzar6 1
207 118151060 Csavar 1
208 118151170 Dorzsgoly6 1
209 118151160  Surlédé rugd 1
210 021151530 Rugé (H) 1
211 001151310 Torzids rugd 1
212 021151480 Rugb (L) 1
213 001151301 Gézszabalyozé-szelep tengely, 1
214 001151510 Teljesgaz-beallit6 csavar (H) 1
215 001151470 Uresjarasi beallito csavar (L) 1
216 528086664 "SAW CHAIN 15™" 1
219 411406700 Vezeto fogasdob+F7505 Csapszeg 1
220 445038631 "SPROCKET NOSE BAR  15™ new" 1

223

952020650

INC. 219
CHAIN PROT. COVER 15"-18"
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